



Number: GZHT91345940

Date: Jul 07, 2025

Applicant: CORTINA N.V.

> MEERSBLOEM-MELDEN 42, 9700 OUDENAARDE, BELGIUM REBECCA/JENNY Attn:

## Sample Description:

Two (2) pairs of submitted samples said to be Women's Safety low shoes in Light Blue.

Standard : ASTM F2413-24 Size Womens US 8 Buyer's Name **CORTINA NV** 

Ref. No BESTKNIT S1P (BSTKNITS1P)

**Brand** SAFETY JOGGER **CORTINA NV** Manufacturer Light Blue Colour

Vendor Supplier P.O. No.

Authorized By:

For Intertek Testing Services Shenzhen Ltd.

Guangzhou Branch

**Guiliang Dong** Senior Lab Manager

Page 1 Of 4



Number: GZHT91345940

Ref. : Sole: PU/PU

Insert plate: SJ Steel Plate

Toe cap: SJ Metallic Toecap (#001)

Upper: Black/Soft Light Blue Woven fabric with Black Nasa TPU Covering Toe

Area

Vamp lining: Soft Light Blue Oxy Neoprene Single Quarter lining: Soft L. Oxy Neoprene Single Seat region lining: Grey Suede Microfiber

Insole: Non-woven

Collar: Black Oxy Neoprene Single

Tongue: Black Nalo Mesh

Insock: Dark Grey Polyester Mesh + SJFOAM2 Industrial (PU)/SJ3FIT

(REGULAR)

Country Of Origin PU/PU Goods Exported To E.U./U.S. Date Received/Date Test Started: Jul. 02, 2025

**Testing Period** Jul. 02, 2025-Jul. 04, 2025

Date Final Information Confirmed: --

Test Result Please Refer To Attached Page(S).

Should you have any query on this report, you may contact at gzfootwear@intertek.com

Authorized By:

For Intertek Testing Services Shenzhen Ltd.

Guangzhou Branch

Guiliang Dong Senior Lab Manager

Page 2 Of 4





Number: GZHT91345940

Slip Resistant Footwear (SR) (ASTM F2913-24)

Conditioning Test Specimen		Test Condition		
Temperature	(23±2) ℃	Atmosphere	(23±2) ℃, (50±5)% RH	
Relative Humidity	(50±5)% RH	Test Surface	Flat Unglazed Clay Quarry Tile	
Period	At Least 3 Hours	Vertical Force	400 N	

<u>Size</u>	<u>Sequence</u>	Conditions	<u>Modes</u>	Results (COF)	ASTM F2413-24 Requirement	Pass/Fail
,		Dry	Forward Heel Slip	0.56	Min. 0.40	Pass
	Dry Then Wet		Backward Forepart Slip	0.52	Min. 0.40	Pass
		Wet	Forward Heel Slip	0.44	Min. 0.40	Pass
			Backward Forepart Slip	0.43	Min. 0.40	Pass
8 (Right)		Wet	Forward Heel Slip	0.42	Min. 0.40	Pass
	Wet Then Dry		Backward Forepart Slip	0.41	Min. 0.40	Pass
		Dry	Forward Heel Slip	0.52	Min. 0.40	Pass
			Backward Forepart Slip	0.47	Min. 0.40	Pass
8 D (Right)		Dry	Forward Heel Slip	0.47	Min. 0.40	Pass
	Dry Then Wet		Backward Forepart Slip	0.48	Min. 0.40	Pass
		Wet	Forward Heel Slip	0.43	Min. 0.40	Pass
			Backward Forepart Slip	0.46	Min. 0.40	Pass

Note: It Must Be Noted That The Slip Resistance Test Carried Out In This Report Denotes An Indication Of Slip Of This Particular Footwear/Component On The Surface Mentioned In The Test Item. It Is Important To Note That Footwear Is Subjected To Many Different Conditions Encountered In Everyday Use And That It Is Impossible To Make Footwear Resistant To Slip In All Conditions. Nevertheless, It Is Generally Accepted That Problems Are Minimized If The Guideline Coefficients Of Friction Are Achieved.

/ lydiayang

www.intertek.com

(6)





Number: GZHT91345940



The statement of conformity in this report is based on the decision rules agreed upon by the Client. Intertek has taken into account the measurement uncertainty calculated by the laboratory. This applies only where no specific decision rules are defined by the Client, regulatory requirements, or standard specifications. Please note that the applied decision rule is applicable solely to numerical test results. For any other cases where specific decision rules have been established by the Client, regulations, or standards, those rules will take precedence over the general guidelines used herein.

All samples information provided in this report was submitted by the Client. The Client is solely responsible for the accuracy and completeness of the samples and associated information. The observations and test results in this report are relevant to the sample(s) tested and submitted by client, The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. This report does not discharge or release you from your legal obligations and duties to any other person. Only the Client is authorized to permit copying or distribution of this report and the report shall not be reproduced except in full, Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek, This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.

- 1. As Requested by the Applicant, For Details Refer to Attached Page (S).
- 2. All the tested item are tested under the standard condition.
- 3. The report is valid with commission test only for the test samples in the case of delivering samples by clients.

/ lydiayang

Page 4 Of 4

www.intertek.com